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QUATEST3® QUALITY ASSURANCE & TESTING CENTER 3

KISOUBCKYS  pHIEU KET QUA THU NGHIEM | 20052018

1. Tén méu : MANG CAP W 100 x H 50 x 1,5 mm - NHUNG KEM NONG
Name of sample CABLE TRUNKING W 100 x H 50 x 1,5 mm - HDG
2. S6 lugng mau: 01
Quantity
3. M6 ta mau : Mau 1a mang cap W 100 x H50x T 1,5 x L 3 000 mm
Sample description The as-received sample is cable trunking
4. Ngay nhan mau: 25/05/2018
Date of receiving
5. Ngay thir nghiém: 28/05/2018
Date of testing
6. Noi giri mau: CONG TY TNHH KY THUAT NEW SUN VIET NAM
Customer S6 28 Pwong ndi bd 15B, Khu dan cw Merita Khang Pién,
Phuong Phwée Long B, Quén 9, TP Hb Chi Minh
7. Phuong phép thur : NEMA VE 1 - 2009, TCVN 5878:2007
Test method
8. Két qua thir nghiém : Xem trang 02/02
Test results See page
P. TRUONG PTN CO KHi
DEPUTY HEAD OF MECHANICAL
TESTING LAB.
Pham Vin Ut
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This Test Report shall not be reproduced, except in full, without the written approval of Quatest 3.

3. Tén miu, tén khéch hang dugc ghi theo yéu ciu ciia ndi giti miu./ Name of sample and customer are written as customer’s request.

4. Do khong ddm bio do md rong uéc lugng dudc tinh véi k = 2, mifc tin cdy 95 %. Khéch hang c6 thé lién hé theo dia chi dudi d€ biét thém thong tin.
Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level. Please contact Quatest 3 at the below address for further information.

Head Office: 49 Pasteur, QI, Hb Chi Minh City, VIET NAM Tel: (84-28) 3829 4274 Fax: (84-28) 38293012 Website: www.quatest3.com.vn
Testing: 7 Road 1, Bién Hoa 1 Industrial Zone, Pong Nai Tel: (84-251) 383 6212  Fax: (84-251) 383 6298 E-mail: tn-cskh@quatest3.com.vn
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8. Két qua thur nghiém
Test results
Tén chi tiéu Két qua thir nghiém
Specification Test result
A. THU LOP PHU/COATING TEST
8.1. Chiéu day trung binh 16p phu {m 130
Average of coating thickness
B. THU TAl/ LOAD TEST
8.2. Chiéu dai mau thu mm 3 000
Length of specimen
8.3. Khoang céch giira 2 gbi do (L) mm 2 400
Span between the 2 supports
8.4. Tai trong thur cip 8AA (W) kgf/m 37
Test load
8.5. Phuong phép dat tai theo NEMA VE 1 - 2009 B
Load application method
8.6. Bién dang du sau khi thur tai mm 0,2
Residual deflection after test
8.7. Két qua thir nghiém Khong hong
Test result Not damaged
8.8. Nhan xét két qua thir nghiém theo cip 8AA Dat
Comment on test result to class 844 - NEMA VE 1 - 2009 Pass
Ghi cht/Notice : Tong tai trong thir / Total test load T =133 kgf
T=1,5xL (m)x W (kgf) %
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